_ . - R T .-116 S/N 14066900 AND AFTER ° . . - .
ST " Parts Catalog 3-2992 R ' T : ‘

S ~ , oo ‘ : COMPACT TRACTORS, . . .
- - A . L S o -103 S/N 14065370 AND AFTER -

NOTE This catalog replacas SR S

o

M-ALL . . L , .
n2-ALL . ' ‘ :
Ma.ALL -

~ Axle, FIONt e e
{ Belts and Pul]eys .....

catalog 8-2991 - S ' : Brakes ... ... e L e
| L Demls SRRRUUON
. &ss-ng-aoo;es - Jomoe e

‘Electrical System .. ..o . 35:39 .C8-C12
I - o Fenders ..... PR S e 015417 B2-

B4

e Frame . ....o.i...,.....0 Sl LT 130 A4

Implement Lift ... ... e ... 2T B4

~ Mounts, Engine ........0...... L B &
PTO Cluteh

AB

e B S S T 9 A0

o - PTOCIutch Kit .. .. ... i A2

ST - ..+ Seat Operators ........ U L ... 1817, B2-
" : - " - . .Steering Wheeland Gear ... ............ ... ....... 19 .
ST € - TOOl Tray . oo el 17
.. : o ‘ Transaxie ........., T e 0..29-33 Co-
’ ‘ . " < Travel Control e, A R JU e 23 B10 -

L | . Weight Box M13 - . 1. .. ..., 45
e e c N _ Weight, Wheel WW10 .. . : _ A
ST - - . . Wheels, FrontandRear ............... ........ ... ..., 21.

" NOTE: Englne Parts and Warranty Should be Obtamed From Your Local
Briggs & Stratton Dealer

.
v P .
~ .ot . N ' - 1 ] -
’
“w - a
+ ® -
-
' L)
— B
.
'
-
]
*,
. »
- -
- L]
v
- - .
"
%,
< -
-
'
. -
bl
. -
-
'
'
.
i
T
by
-
- \
+ -
- h

B4

‘B6
B4
C6 ..

D4
B8

R o137 A4
: o . ! . . . e DU 13 At4
S ‘ Hood. ... EE T .13 A4

o
A3 B .
I

*
1
L
ta



INDEX® . .

There is an index at the front.and gear of this’ catalog o

The front index is an’ alphabettcal -index of the major‘ ‘ ‘

groups or assemblr%

: The rear index s a numerical index of the part numbers
and. pages on which these numbers are ‘shown,

»

© . ILLUSTRATION -

* Each illustration in this catalog; shows a group of parts

or components.' These parts and components are

allgned approximately as the parts and components on
. your machine, Each part and component in an ithustra-
tion has-a reference number. Thesa referance numbers
‘are in a list on tha page opposite of the illustration.
" Next to the reference number is the part number,

description and requrred quanity of the. part shown in
the rllustratlon

UAR - "Use as requlred rnd'rca‘tes that the pert
- quantity is vanable ‘ . '

NSS - “Not sold separately mdlcetes that the part is .

only available as 3 component of an assembly ar the

" _part must be purchased locally. If the part is an ‘
" assernbly component, the descnptlon will be indented |,

under the assembly descrlptron in the parts list.

O/L < "Obta:n |0cally

. NLA - No longer avallable .

- "Eootnotes" 'are added to a part number when
more mforrnatron is needed for rdentrfrcatlon They .
only relate to the part numbers mdlcated ;

© example.

REF. - PART NO. - DESCRIPTION : . : . REQ'D -
: c | 55169 - . CYLINDER ASSY - rear steerlng. e e e . 1.

. C 56208 -~ SOCKET ASSY - rear cylingder- e . ....... e 1
2 C 55956 .. PLUG- adjusting, socketassy ........... L TTTT R e e e e s 1

© 30 C  '85957 . SEAT -socketball............. e i 2.

B C' 86210 - - SPRING-SOCKBE .. ... .'cevteereeienrianenrrioannasias 1

B v C. = 56209 .. SEAT - socketspring ........ e, e ' i
3B .G 45 ' CLAMP ASSY -socketassy. .......0.0....0......... 1
Lo 18- . .83 . - . " BOLT- 1/2"x21i4"NFhex...-;..‘..‘.._.,.'L...:-..'.....‘...-.. o1
4 132 14 . PIN-cottar, 3/16" x3" ... ... veaen.. A e 01
3%, - C 55889 STUD - ball, socket B cylinder............ .. ool -2

- 36 . 13- 410 - . BOLT- 1!4"x5/8"NC 17 S 4

- .37 - 92 / 4 LOCKWASHER-1I4,"SAE ..... ES - 4

& oW N

. GENERAL INFORMATION =~

_PARTS ORDERS -
LAl orders must irrcllude_ the following inrormation:

1. Correct part number.

.Complete 'descri‘ption of perf ar componant.
Total'quantity of each part or component.' :

. Product model number.
A o e

‘B, AAII;neces}gan} product identification numbers.

6. .- Method for sending the parts.

A Complete and; correct address
CATALOG REVISIONS

’ As the product changes, new pages will be “available

for your catalog. A notlce w1I| be issued.

IMPORTANT Put all revisions into the catalog as
soon as possrble

'RIGHT HAND AND LEFI' HAND

IDENTIFICATION

. lThe words right hand {RH) and left hand (LH) as used

in this catalog indicate-the direction while you are in

. the operator's seat in the norfnal operating position.

INDENTED DESCRIPT|0NS

An assembly can hava many components The ‘com-
’ ‘ponents of an assembly are mdrcated by an indented.
" description. The quantity for an indented part is the
_total needed- for that complete assembly See the _

'MODEL 1087111, 112, 114 AND 116.COMPACT TRACTORS . * “o1
. PRODUCT IDENTIFICATION NUMBERS . - -« . .

ENGINE MODEL, SERIAL AND 'ENGINE MODEL, SERIALAND . . .~

SPECIFICATION NUMBER . Lo

TRACTOR MODEL AND
SERIAL NUMBER

' . TRACTOR MODEL AND
|SERIAL NUMBER _

NOTEE- IEnglne Parts and- Warranty should be obtalned from your loca! Brlggs and ) N
: Stratton Dustnbutor : . co ‘

. TRACTOR MODEL ENGINE MODEL

o

108 - c20097
|- spec. 191707 - TYPE 5843.01

m . - | -+ cleoss . . .

Sv . 0|0 SPEC. 253707 - TYPE.0194-G1
2| % caoue

SPEC. 281707 - TYPE 0135-01 .-
' Use before S/N 14134908 )

nzeo e b .033_279 :
- - SPEC. 281707 - TYPE 4001-01 *
___Use after S/N 14134908

w0 | c2o0es

| SPEC. 400707 - TYPE 0N
e .} €29100.

SPEC. 402707 - TYPE 0145 . -

we - - |- - casmso
o ' + SPEC. 1!02707 - TYPE 40(N-02

E™

T NOTE:  In this catalog there are references to sarial
‘ . s L " numbers. To order the correct part, use- these
S BRI ..., serial numbers as a guide:




" Printed iNUSA -

.ﬁ,_ - -

-
M
]

WONOORWN= T

" C29070
" C11629

+131-9M
.214-252

" NSS
NSS
£289356

€28030"

'©29186
‘C29187
182:559
12917
192-18
C15540
C27233

NSS
_NSS:

e

COUDODWN - 2=

e

MODEL 108, m, M2, 114 AND 16 COMPACT TRACTOI'-IS B
© - PART NO. ..

13102 . -

C10678

C29267

. 187-1908,

. FUELSYSTEM R
'DESCRIPTION ‘ , o | .

“TANK - fuel ................ e nness e Ceeerrrens s ssranee e s e i ............ &
. CAP - fuel.. eeeee et ieer e g men s e o .
. BOLT - /16" 18 x 3/4" ..........
" NUT - 5/16" - 18 flange Iock ........ S Jo—

CLAMP - HOSB 1oveeeivr et eebetarssseeetemstsssesessssnssessetesssssseemseesssensseneseeneabissseseses -

.. HOSE - fue! 13. 5" (343 mm} (use C28937 cut t’o Iength) ..........
HOSE - fuel 4" (102, mm) (use 028937 cut to Iength} everens ; "

FILTER - fuel...

. CONNECTOR - fusi line G05 o i

iINSULATION - fuel line {114, = RSN SOOI SO

. CHOKE AND THROTTLE I

_CONTROL choke and. throttle{108 m, 12)... L S

CONTROL - throttle {114, 116) T

CONTROL - choke {114, 116).... '
" SCREW - No 10-24 x 3/4" ... PO T, ener s asnsisa s o

LOCKWASHER 3/16"
HANDLE - tee (108, 111, 112)

CLAMP - cable... :
SCREW - self tappmg #10 X 5/8"
HANDLE - choke, (114, 116} (use 035291)
HANDLE - throttle, (114, 116} (use C35291.)

April 1996 -




[

REF.

Y ARAR Y N

OO bW -

PART NO.
‘15410
195-2175
195-521 .
1134121
“113-122

- 13169

C 11397

129102 .
~ C30510
€30508
C30509

195-2175
195-521

- WASHER - ‘rubber (not requ1red} e S

'MODEL 108, 111, 112, 114 AND 1is COMPACT TRACTORS

ENGINE MOUNTS
‘ Use,S/N and after:’

12 - 14122270

Use before S/N

108, 111; 114, 116 - all - o

12 - 14102824 :

' DESCRIPTION * S A  REQD
. Ty \

WASHER - flat 5/16" x 1- 1/4"
WASHER - flat 5/16" x 11/16" ..
BOLT - 5/16" --18 x 1-3/4" _
 BOLT-5/18"- 18 x 1- 1/2" tererreereseseneeres e
NUT - 5/16" lock... S

.

P N N

ENGINE MOUNT KIT* ' .
/.. M2'-Use S/N 14102824 to 14122270 . : C
BOLT - 5/16" - ‘|8x2" : ;
NUT - 5/16" - 1
SPACER - sleeve ettt s bet b R s e bt bmamean et emen et em eeeeenteeemene et eeeent aeeaee o aee ot
JWASHER - rubber..
CUP-retamlng _— . .

" WASHER - 5/16"
,/ WASHER - 5/16"

* Order 033171 to get 4 complete solid mounts to eliminate rubber washers

includes (4) 195~521 113-122, 131-69 and C33170 bushmg)

KT -

AR ARROMA

April |199"6.

Co "’ B - e : S "« - printed in USA.’ _ , e S \



P

REF.  PART NO.

" NSS .
C28971
NSS
.C15083
£30475
€25233

COEUOADWN

113-102
0 131-176
1 C28263

12 113-205 .

13 C30477
14 ' 25229
15 . C29326

16 C17597

17 29046
18 C29252
19 138-2071

. 20 C29316
T210 C20172
.22 132-320
123 C27593
. 247 121-106
25 192-20 -
26 131-911

Y27 30873

28 C 17597

20 C16745

30 13191352
31 C15672
32 111-330
32 . 113-209
33 192-21. .
34 129-103
35 C30769
36 13857

37 . 195525

.38 132332
39 c27822°

40 C17066

.4 Cca2098

. 42 (26345

, - 43 195-521

. 44  195-533
\"/ 45  C31009°
45 . C3437*

' Printed in USA. -

23818, -
.C12975 /

'BUSHING - flange....
© ARM ASSEMBLY - PTO:..

. LOCKWASHER - 5/18" .

~ BUSHING - flange (éress mto hub on engme plate)
. BOLT - shoulder .. e vrensreeee v rnnss

"BOLT - 3/8" - 16 x 1 3/4" c.arnage

- 112 - 14103055 -
- 114- 14108919 . - .. e

. MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS -

ATTACHMENT DRIVE POWER TAKE OFF (PTO) '
‘ (See page Eh | |f unit has C44781 PTO Kit mstalled} '

DESCHIPT!ON

P.T.O. ASSEMBLY ...
BEARING... aerrinmiens
BRACKET mountmg .....
PULLEY - bottom ..
PULLEY, - 10p........ .........
SPACER - bearlng
FLANGETTE ...
WASHER ... -

. BOLT - 5/16“ 18x3/4"
NUT - 5/16" - 18 lock ...

. WASHER - 3/8" ...oovvrivveannes .
"BOLT - 3/8" - 16 x ‘5/8'_'......'....-..
'SPACER - pulley...

......

BUSHING - sleeve............ s
HANDLE - PTO lever............w.

JLEVER = PTO v,
.. PIN - spirol 3/16" x 15/16" ......

BAR - latch ...
SPRING extensuon

"PIN - cotter 3/32" x 3/4".... .ff:..'.'

BUSHING - ﬂlp-lock
BOLT - 5/16" - 18)(3/4“ flange

NUT - 5/16" - 18 flange Iock
ARM -.idler...

NUT - 3/8" lock flange N
PULLEY - idler ...

BOLT - 3/8"- 16 x 1- 1/’2“ hex head

LOCKWASHER ~3/8" ... .........__._._:{ﬁ:ﬁﬁﬁﬁlfﬂ.Iﬁ:ﬁ'ﬁfﬁﬁfﬁéﬁﬁﬁﬁZ]ﬁﬁﬁ’.ﬁﬁ....’.ﬁﬁﬁfﬁﬁﬁ;:
CNUT -3/8"-16 . ‘
ROD - PTO...

B ol 1/3" . 3;‘.&"

. WASHER - 3/8" ...

PIN - cotter 3/32" x 1"
SPRING - COMPIBSSION ..o e e e s s et pabress s

TBELT « PO, e

KEEPER - belt ........
- WASHER --5/16":
' WASHER - 1/2"...

BRACKET - suppon (shown)
BRACKET - support...

- * Use before S/N

* Use SN and after: - E ce T

16 - 14106472 . - )

-
m

R . : ! - e - . — ok 3 — -
ot ) b B ek ekt e B B N S R WA S ek e S S 00 O NN b2 Q-
- - B - - . . AT . .

g

April 1986



RS, |

MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS il

Cot B ~ C44781 PTO CLUTCH KIT
REF.. PART NO. *  DESCRIPTION® oo | REQ'D

€44784 BHACKET - laver ... s
€25229 . BUSHING - flange .........
c44703 LEVER = PTO il e geaseatoe et s s sses e smsss e oneet s eem e
195-533 . TWASHER = 1/ 27 et sseansbossc s mmanss e secsrsnss s benssnos s ores s
C447a65 LEINK oot seeimensiaisci s sstassisis s sessesnmsstsssssans e esens s ovesa e sireenesvssnseassemsssevemsseesmssecos -
132-334 PIN - COTAT 178" % B/ ittt et e eeeet et s e s eerasseaeesee g ea s e
195-525 WASHER = /8" ..o eesisc s mraseeesssts e e ee e ereeesssese e seese e s e s s erea s seessssaneh
C44713 SPRING - extension ....a... e,
113-263 : BOLT ~ 3/8" - 16 x 5“ .......
10 C17066 - .. WASHER - cup ... et st asaas s araa s e s sttt amat o santasasaran
1 C27822 . SPRING - compresston ........
. i2 C29221 " PLATE - idler ..
: \13 C44715 CCLIP = PTO SPING oo oo oo
4. 131-181 . " NUT - 3/8"- 18 lock..
e 15, C44N19 . STRAP - gunde........-.-a......: .............................................
16 ca4717 BAFFLE - heat {for twin cylmder g}
17 ca44710 ROD - PTO ..
18 €44708 ROLLER - Imk ..................... .
19 C37004 . WASHER - 1/2','
20 C45145 | - WASHER - spring...... ereemreneaereneeseeraenerenarne
21 ca4716 SHOE -belt brake. ..o
22 C28237 KINOB = BanOIB ..o Saerivensesnseeossse s e ssssssssessesssassssesssesssssesmssasssbasesssssnas
23 113-108 ., o BOLT = B/18" = 187X 1M i eesir e msss b seeesemenonne
23 113-118 - "BOLT-5/16"- 18 x 5/8“ ...............................
24 . 195.-621 ©  WASHER - 5/16"... et yoe s e enata e e
25 192-20 " LOCKWASHER - 5/ 16"
26 129-102 CNUT-5/16".- 18 ..
27 - 13-1352. "¢ T NUT - 3/8"- 16 flange Iock
Y 28 131-938 NUT - 3/8" - 16 ﬂange lock
- 29 C32455 CLIP - "J" - ; : : ~

OO~ D LN =

O N N N S . T Wy N, i G A e e N b B & B e e .

THE FOLLOWING PARTS NOT INCLUDED IN KlT

: : , 30 C16745 . - BOLT shoulder 1/2"
31 . 131911 " NUT - 5/16"--18 flange.....
32,  (£29243 RETAINER - belt .
: 33 ' C15672 "PULLEY - idler ......pevosrvivrririns
34 . 113233 BOLT 3/3" 16 x 1- 3/4"

Printed in U.S A . . : April 1898




" MODEL 108, 111 112, 1,154 AND 116 COMPACTTHACTORS B £ 13

o U Hoy,FRAMEfAND ATTACHING PARTS L T
p * REF. PAETNO.  DESERPTION - - .- o0 S I REQ.Df'/

NSS o /SﬁPPOHT fuel tank (nOt reqmred} / R
113102~ BOLT-5/16"- 18 x 3/4"... ~ o
131-91 . NUT.5/18"-'18 flange’ 100k*

-h—-,‘i':‘—t
]
3

C30292 ..  HOOD.. B
C16362 . /ROD hmge....'............;...'
132-334 " PIN -"cotter 1/8"x 3/4
c2924o/ COVER.« PTO oo o
1132056 - .. BOLT-3/8"-16x 5/8"..... e
M3-207 BOLT - 3/8" - 16.x 1 ......... e -

10/ 7 192-21 LOCKWASHER 3/3" e

i
vy
SN ST G

LNy

CDCD-JO':GI.‘&QNA

RN 129-103 " . -NUT -3/8" - -7 i
12 195-522 . - WASHER~- 3/8" .

< 0 13- €333 " FRAME ='main..
o 4. C33081 " . TRAY- center.........................._......_...”. ........ o
"~ .15 C31597 - ' SCREW" 1/4"-20 pan head.........coccomut
- - 16,7 €29203 'FOOT REST - RH. (shown)
16  C29204. - --FOOT REST- RH... S
17..:M3108 . BOLT-5/16"- 1B xM.........
- .18 19220 - LOCKWASHER - 5/16" .............
© .19 195-b21. . WASHER - 5/16"... ceeren
20 121106 . ‘BOLT - 5/16" - 18x 1/2" flange Ioc:k ...... e
21 182647 - 'SCREW - 1/4" - 20 pan head. Phllhps
227 C3n192, . "DEFLECTOR? exhaust... -
24 13 ‘934 NUT. - 1/4“ 20 ﬂange lock
25 - C30289 GRILLE... R R et
26 . C30100 . CAP- |nstrument panel (108 111} ; '
26 C301017 | * | “CAP- .nstmmenﬁﬁemm 116)

%

=

CEF A RABR SN AT NNBNN

3i :

s
TN N A Y - S SN
. R % ‘

y 27 187-1334  © SCREW ..o - .
28 C29199 _~DRAWBAR.......... e ereeeeseneraaneeesgainens s e ot
29 113207 ;/EOLT 3/8" - 16 X 1" e OO AR T !
~ 30.° 195-525° “ WASHER - 3/8" ( top holes'only) ..... .

1N C14768r . - SPACER - mounting (top holes only)
32 /192-21 ‘ LOCKWASHER - 3/8".... gt seenins

"337  129-103 . NUT=- 3/8": 16 ..
. © 34 - C29314 BUTTON -push, hqod re!ease ........ eeteesiesaes
<735 C29315 - - ROD - push, hood release,:

36" 33467  °  LATCH™-hood.... -......‘....................'f:.j.'.'f:.'.'f.'.'.";'.'.'.'.'.':.'.'.':.'f.'.'..- ..... . S :
. | B . ~ B . - ) ) . U ’//

3 - - i R
v ' . . . ' / N 4

a ; . o / . ™ - )

T : . - ”
s - . Coe T ’
- A [ _— v A
. C N f - . I o ‘ )

Printedin USA. . . LT e ST April 1998




14

..r;"‘

MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS T

SEAT AND FENDERS
Use before S/N:

-~

C T 108l

S : C o A © LM -all - ‘ o -

112 - 14102824
114 - 14104697
R - .. 18- 14106421 ) . l
REF.  PART NO. ) DESCHIPTION . ' o . - * REQD
R ' NSS* ". " FENDERS AND-SUPPORT.... -~ o1
121106 © BOLT-5/16"-18 x 1/2" ﬂange Tock... ererseees e seess oo eemeneeeeeon mooem
. C29197 : HINGE - seat R.H. {shown)....
C29196  © HINGE - 5881 LH. ...\ oot meemeaia oo oo
C2973 - "PIN - RiNgé ...ocooviietins e T —— U A
C29174 . BETAINER - PIn it cees oo ssssens
C15410 CUSHION - rubber oo
| C29192 . - SPRING - seaf-...
: C29193. CAP - spring... cerreeermm e nenai
13-103 " BOLT - seat front 5/16“ 18 x 1"
113-104 * . BOLT - seat back 5716%- 18.x 1-1/4 (shown)
192:20 LOCKWASHER 5/16" reenpreeneeees

S ANNRNNBNNS-A

— . - T
SO0 0BNOOhWWN

C30070 - SEAT. e
“{Use C31031,.€33474, Cieaz, c31oo4 C30785 and
hardware
1

PhntedinUSA. . . . U Apil 1996



16 'MODEL 108, 111,.112, 114 AND 116 COMPACT TRACTORS . . . C17
SEAT AND FENDERS
o o , - Use S/N and after:
;; A B I : ‘ © 112 - 14102824
o ’ S - 114 - 14104697
116 - 14106421 .

_: REF. ' PARTNO.  DESCRIPTION ‘ REQD
c31031 . FENDERS AND SUPPORT.....coovvnnsrrsermsrnr st st ssssasssisssssssgons hassssssssssssisssns
121-106 . BOLT - 5/16" - 18 x 1/2" 112ng8 10CK.cwweve oot
C33474 HINGE = SBAL.....oooieeiee e e s heennn s esessssssssssssssssssssssssssassenssss s ssssmsserasssssorsss
C18429 ‘ CPIN - seat Ringe ..o e e
c31004 TRAY = L1001 .oeceeece e ceientreess et cessbeesssernessbss s emsses st seas st sae st st s vess s eens s essasesshenssanssesans
131-911° . . - NUT-5/16" -'18 flange lock..........

29305 * CAP = SPRNQ..rinr oot irsbiensersrseneins

-, C29306 . . SPRING-seat. . e
13-102 & BOLT-5/16"-18 x 3/.4": ........................
10 .C1410 CUSHION - rubber (early production) .

.M 195-2175 . WASHER - 5/16" x 1-1/4" ool
42 113102 ° © °  BOLT-5716"- 18 x 3/4".....

o120 13122 ' BOLT-5/16"- 18 x 1-1/2" ...
137 C£31006 SPRING - actuating, seat switch...
.14 C26526 - . " CAP - actuating Spring ............
15 . C30070 | SEAT s e

16 C30785 - . .COVER-inspection............
17 187-1036 . SQREW - 1/4" x 1/2" self tap ..
18 . C29812 ' WASHER - late ST{eTe V=) 1o DRSS YE KSR — "

OO AL W=

]p._n..;_;_;,.-.n.{:\,pcommmmf;_s_;m_.

Pintedin USA ~* . T . Aprit1gg8




o " REF. _ PART NO.
( P 1. C26325
. 2 C15096
RRC N ovici -1 B
4 M-132
5. 192-20
6  129-102
7 195-2069 -
8 C26039
o 9 C15105
o 10 1917
o M M3-103 -
12 195-521
‘13 €27045
4 C14200
15 195-541
16 138-143
} A7 7 C29168
——T T '
2

o~

It s~

.. PIVOT - steering gar....:..,........: ................

.. PIN-roli 1/4" x 2-1/4"...
SLEEVE - steering shaft

Pi'i{\ted in USA.

MODEI. 108, 11'I 12, 14 AND 116 COMPACT TRACTOHS

L STEEHII\IG GEAR
DESCRIPTION

WHEEL - steerlng

"BUSHING -:flanged nylon
SHAFT - steering......... etermeesntrereneeresane s
BOLT - 5/16" x 3/4" NC, ZP carriage.....
LOCKWASHER - 5/16" ZP...coc et
NUT - 5/16" NC hex, ZP..........

* WASHER - 5/18" plain, ZP.........

GEAR - steering ..o rvevenrcorrennes

FITTING - lube ...t
BOLY - 5/16" x 1" NC hex, 2P
WASHER - 5/16", plain; ZP.............
BRACKET - steerlng....................‘..................’ .............. SO
WASHER - shim..... y ' :
WASHER - 5/8".....cccoonuin

" REQD

MA—L—;—IN#M—IMV—I

April 1996

19



~

R

. REF. -PART NO.

C15066
NSS ~
NSS
138-2040
~ C11906
219-404
- C13106
. 195-545
i 28226
10 28232
26051
12 26370
13° 18626
14 131-1331
15 . .129-163
16 ' 129-289.

1

o~ MM kW hN =

17 ©26332

18" (€26333 -
19 13-624

20 | 13628 |
21 .131-938 .

.. C30781
C24503
C28236
219-10
€26526
C30780
C11796
195-545 -
C28226,

- 27047 |
C28972
C28808

NS Cwo"Oahwh =

- Printed in U.S.A.

"' "SPINDLE - LH. (use C31335, 132 -311) ...
" PIN - splrol 1/4" x 1- 1/2"

" WASHER - spindie .......
‘WASHER - wheel spacer..
" RING - retaining ..."....ce......

- BOLT - 3/8" x 1-1/2"

‘WASHER - 3/4"...
. WASHER - spacer 03“ thlck
-, SPACER - sleeve ...,

MODEL 108 111 12, 114 AND 116 COMPACT TRACTORS

FRONT AXI.E
DESCRIPTION

. AXLE - front ............ SR |

SPINDLE - R.H. {shown) (use C31336, 132- 311)

WASHER - thrust 13/16"....
FITTING - lube........ccoooveininas
COVER - lube fitting ......

T T

............................................................

ROD - tie and drag link.....
ARM - upper spindle .........
PIN - axle pivot.... e

................................................................

NUT - lock 3/4" N.C. hex... '"""'IIIZZIIIII}IIIIIZIZIIIZZIII‘I’_ZZIIIIIZ,IZIIZIII;ZILIIIZIIZIZII'IIIZ '
- NUT - lock 3/8" - 24 hex... '

NUT - lock 3/8" - 24 hex L H thread

" BALLJOINT - RH. thread.... e ereeeesseessfeerereessss e eresesnsies

BALLIOINT « LH. AREEAG .oooooosooooeooooooeoooeessesoeesees oo oo

BOLT = 3/8" x 1-3/4" .o

"NUT - 10CK 378" - 16 FIANGE ..ot

FRONT AND REAR WHEELS

. WHEEL - front (includes beanngs)

. BEARING - bushlng .

STEM - valve... T TP U DR S

FITTING - Iube
CAP - hub..............
WHEEL - rear.. S—
KEY - 3/16" x 3/16" X 2"..

WASHER - spacer ...

F[ING - retalnlng ............................ —

Y S

21

'REQD

‘_p..;(;gm‘mmm-r—n'—lNM#M-C@IM{QM%.—-—!

April 1996




{4 C27069°
T ‘ '114-2

195-518
192-19

131-165

OO0~ 0T D W R

| 27593,
10 C27072

11 C26332
12 120-163

.13 111-366

e e 192

e .15 - 1294103
S 18 C29047°

1382071
113-102
C15156

192-20

129-102°
£29249

© W~ OB WN -

10 © ©29246
;oM 1326
12 195-521
13 ©29207

15, C29216
e C29188
17 61612
18 131-1181
19 CZr442

c 20 131-69
21 C29177
22 m-108-
23 192-19
24 129-101

-26 C29,7

27 ' 132-310
28 13851

Printed in USA. .

REF. 'PART NO. °

€29238 :
C26688 .- - " SPRING - compression.,...
© 'NUT - 1/2" - 13 lock........

138-2072 - - PIN-roll'1/8" x 1-3/4".......

Cc29317 =

C24345° .
138-2071 .

14 C20178

26 131-1180°

MODEL 108, 111, 'i12. 114 AND 116 COMPACT' TRACTORS

| 'TRAVEL CONTROL
'DESCHIPTION L ‘
BOLT - 1/4" 28 X 1/2" hex

WASHER = 1/8" . oororeccrscrssrmenisecnre

LOCKWASHER - 144“...
LEVER - shift................. ereemeie i

.................

BUSHING - flsp-lock ............
ROD - ghift...

.BALLJOINT
NUT - 3/8"~ - - -
BOLT - 3/8" - 16 X 1 1/4" carr:age .....
LOCKWASHER - 3/8"....

NUT - 3/8" - 16 hex ...
'HANDLE - shift...

BR_AK‘E ASSEMBLY -

' SHAFT brake...

PIN - SPfal B/16".X 15/16" i o
"BOLT - 5/16" - 18 X /4" e

" BRACKET - S3AQI@ .ooosoeeeooeee oo veerreresr s oo o =

LOCKWASHER - 6/16" ...l e et s eem e e e e eeen e et

NUT = B/18" = 18 .oooeess oo sessesssomseeevereeseeseos s esessssrssiesnesngosbossessoesessssreeeoess e

PEDAL - brake ......c........ S T s e
PAD - brake pedal ............. et rroeeen st et et emtmeae T et et s cres et et st S
PIN - spiral 3,‘"16‘I X AB/AG" ..o g
"LINK - prake... : k.

LI - brak 3}32“ . 5/3"
" WASHER - 5/16"..

LEVER - parking brake ...ZIZfﬁf:ﬁ:ﬁﬁ_ﬁ.:-..:...;.

‘HANDLE - Iever

ROD - brake ..

. ARM - brake

SCREW - 3/8" - 16 x 3/4" ;ocket head...

o NUT = 3/8" < 16 100K bt e
- SPRING - COMPIessioN ... ieerererueneeens ettt eeee s sss s ssna s anasns s arna s arma e
. NUT- 15/16" -"18 lock ......... et s bR e s e )

BRACKET - retaining...

BOLT - 1/4" - 20x3/4“ camaga..ZIZZIIZI..ZI.ZII.IZ.L..I ...................... e ‘

LOCKWASHEH 1/4"...
SPH‘ENG - extension- remarrer s e eeas e reerassarrasensnrtenses riiaas

NUT - 1/4" 20 Yock ... :
PIN - 'cotter 1/8" 3 1"

PIN - o} L L Y S SO

—I—IM.—IMMN—N—I—I—\-&—&—I&_—I—@A-&—I&—l.p.h‘“.-h—l-—b .

"April 1996




'24

PART NO. «
. C29699**
C29878"
£23456
. 113233
19221 -
131-938
€29243
113-233 .
195-525
C29236. .-
10+ C20053
. 132-310
12 23535
13 . C14768
14 C25113
15 C30103*-
15 €29245*
16 . 13-18
17 129-102
18 195-103
.19 . 195-2029
.20, . C33208"
20  C27068°

.21 126-16
22 . C32199

23 NLA

24+ C19071
|25 (28315
178-858
27 wn2

- ., - REF

CRNDOAWN= =

i
@

**Usa S/N and after

R ' 108-14084847
e ] .- ' 111 -14085810
‘ B - 114 -14087760
116 -14089591

- QO

8

Printed-in USA.

' MODEL 108, 111, 112, 114 AND

-'Use- before S/N: -

Il

116 COMPACT TRACTORS:

~ BELTS, PULLEYS AND IDLERS (DRIVE) - -
DESCHlPTlON C .

BELT - drive {112 - all) (for others $8@ BelOwW) ... vecesreessresrverrisressnens
=] e Y O SO SR SR

PULLEY = "W TIOT coeos et chce s scree st
BOLT - 3/8" - 16 x L Y S TR
LOCKWASHER - 3/8".....teiiierevcri v ieenmtescemmiee e eae s
NUT - 3/8" - 16 .flange lock............ SN ST
GUIDE - belt, idler ,.....icco i prrismsssiiissssaniinnans

BOLT - 3/8" - 16 x 1-3/4" “ .
WASHER - 3/8" ... O S,

" PIN - cotter R LR L S T R

'PULLEY - backside idler .......... ... g e

SPACER .o..ooeseoeeeeo et eee s esssees e e eesseeb st
GUIDE - DeIt, @NGINE ... s
KIT - guide, fransaxle belt. ... s

"GUIDE - belt, tANSAKIO .......cccoceeenediece s Cetveiiad s ees s cesssmsasssesess s ersssssmssssnsas
BOLT - 5/16" =18 X 5/B....ooie oo caeacssns et ssmass s ssamas s sansioes
WASHER - 5/16" ... ) .
WASHER - 7/16" oo oo seeeee oo e eoeeessssessss st sssss s
PULLEY = fraNSAXIQ.......ooeeoeeee e s bsss b bt
PULLEY - transaxle.........ccoeee... etuestaieesias esrares st ba s ae s daben s et e ran e SRORS—
KEY - 3/16" x 3/4" woodruff ........ S R

" SETSCREW - 5/16" - 18 X 5/ 16" ...oterooeeeseomeesssssssssssiessssssssseses s

RING - retaining "E" (early production).
PULLEY - drive ........ B ”

KEY-1/4"x 2"...
SETSCREW .o
BOLT = 7/ 16" = 20 X B/ iememenseessrese st sssmssenressssssm oesseasbamesssasssnsssvamsssansaris

A _.N_.],.a_‘_’h..d—\—l—lwmw._;—a—l-—l—i.—\'\s_\_l_l;lmf\)w’

125

-

o )
o

April 1996




i
'l

MODEL 108, 111,. 112. a AND 116 COMPACT TRACTORS . .~ . - . 27

| - S | LIFT svsrsm | S .
"+ REF.  PART NO. DESCHRIPTION X i , ' T " REQD
. =
NSS* ' LEVER - lift {use. C42572 C30157) ‘ .
 C42672* LEVER - lift-.... S eeeeerasr e e sbees s bbbt e e be e snrar s
C29045 ™" .| HANDLE - IE I8VBF.... oot iyor to ot
C29213" . ARM - [ift it
C3me7r, ¢ " ARM - lift .. reerinbos
C29706 . " BUSHING - slaeve llft arm and mountmg bracket
. C27693 | . BUSHING - fiip lock ...
C 15564 SPRING - compress:on .....................................................
. 195-533 WASHER - 1/2% ...ttt Tib e ceneneeasnsbossss i
- 132-310 . © PIN -cotter. 1/8" x 1"............
138-2071 .« PIN- spirah....cooovvceeeeeess e
10 ~C29218 .ROD - lift..........
1 C26332 ° - BALLJOINT.........
12 © 195-622 WASHER - 3/8".....
13- 129-163 , . NUT- 3)’8“ Iock .....
14 . Ci47e8 SPACER... '
N [ 192-21 - ; LOCKWASHEH 3/8"'
16 13-208 -+ BOLT.- 3/8"-16x 1- 1/2"
17 - C29235 , . PLATE - bellcrank plvot.....:..,.'..L .......
18 . C29234 BRACKET - bellcrank.. W

; - '
:
e
.r- -

c .
=1

CBLD DN R WRN—= =

T 19 C24182 ° - BUSHING - flange............... ' '
. ST 200 111 132 . " " BOLT-5/16"- 18 x 3/4" carnage
.. . 21. 195108 - LOCKWASHER - 5/16" o
. ..22° 128102 ¢ . NUT-5/16".. )
23 cz29214 . BELLCRANK ereeariRrrent R PSR SRS Ereana s eana st reaenen b e neassesengesi Soarenre C
. : 24 C29176 LINK - lift........... I earmeaseese et e baseesaeas e e ne et s Eaenssesaes ot renreretrratene s nEes e genonn
L -2 W3207 . BOLT-3/8"-
‘ . : 26 131-1181 NUT - 3/8" - et et e sestass s eanseabnnrmeasFomremsm s
; | . 27 . C30391 SHAFT = [ ..o oersscses s sssesssases e et eeeeeeseeeee e
! 28 © CIB1B6 . BRACKET - SAAUIE..oomootrsmsorsorssrssmiosssos oo oo
29° 13102 . BOLT = 5/18" 2 18 1B/8". ... e ssasdssmsssssssgeassessessssssssssssssaens K
© 30 192-20 © WASHER - 57187, .. coeseeeeeessesenens eereree e rens st S
.o : . o . 31 - 138201 PIN - splral 3/16" x 15/15"
PR IR .0 32, C29189 © . . SPRING - assist {included in C30162 krt) N
. , T 33 123101 - BOLT- 5/16“-18)(4 ................................................. vt bessns
S 34 'C14906 - ' WASHER : nylon..
e 35 131-176 ©ONUT - 5/16“ lock... R erpmeraerens
> . .-36 29233 ©_ -BAR - $pring adjust ;
o 37 1M-256 - .BOLT-5/16"~ =418 x 1-1/4" carnage .......................
- : 38 (30154 ° " . SPRING - tarsuon (mcluded in C30161 kit) ............ A
"39 1n3-208 - ° BOLT - 3/8“ 16 x 1- 1/4" cesaermarnconsraresanalns )
40 C30155 - WASHER.._..... wgerniennesenereshone rvrrr N rreme s st et e ansasbesasasnen A
A 195104 WASHER. st s :

NOTE: C30162 Extensmn Spring Kit (ug,e to lift heavy attachments) . -
C30161° Torsron Sprmg Kit (use to, hft Irght attachments) ‘. T L -
: ‘Use before S/N L ) _‘ S _ - T N .
*‘Use.§/N and after: | T R ‘ -
P77 7108-14084946 T
.. M -ALL . B S : ,
. . ) E -1 112 - Al R - .
: oL ‘ : I .. 1. 14-14088189 - T ' .o ‘ - o
- - o - R - c T ‘ _ 1 . T116- 14089708 . ' . - A oo T
- . : P N - . Lo . / ) :" s . . , N = . . - o . - o
< ¥ I
. _,_/ ‘ {‘:r R . -2
. s - . . 5

[1
‘; . N ' - v N -
. e ' é " PhntedinUSA.- T - T T T T T A —Apriliasa

. =




2 S ‘ : - o : . o o MODEL 108, 111, 112, 114AI\ID 116 COMPACTTHACTORS L 29

029241 TRANSAXLE 5 SPEED
S : S CASE, INPUT SHAFT AND BRAKE . o L
%1 . REE  PART NO. DESCRIPTION : ©.- . . . REQD
i ST B . C27852 - . CASE - transaxle, bottom
. CZi576 . .+ COVER - transaxle, top....
T NM3-17 SCREW - 1/4" - 20 x '1- 1/4" hex ........................ e rmermns e ieraneneto e
© C27577 " 'ROD AND FORK ASSEMBLY - Shift .. O,
C19347 .~ RING - retaining ... - '
c19352 RING - FEIAINING cooeevviivctorierinnssesseeatsees s ereesi e eeeeeesomiesadesasseseas seerse s ess s seasdoer e
'C19345 .  WASHER - LA LLE O s OO SRR
C28648 © 0% RING oot S SO S ‘
: - 28649 . BEARING - needle ..., et et e e sesreren s, .
- 10. C28662 _ . GEAR - bevel pinion, input.... - S
- n C28651. v SHAFT = INPUL. et et e eneas s -
12 C34148, © . SCREW - set 3/8" - 16x3/8"
13 C28654 ; SPRING - r@taINING .....ooreeeereseetrraresensesesseeneseess e eeoeee e eesseseasenesesessesmsbf e
© 14 C2B667 . BALL - 'detent, steel.............
C A 15 C27563 DISK - brake
N 16 C19353 .. . PAD-brake..
o . 17 C19354 . . 'PLATE - brake pad
‘ 18" C19355 "HOLDER - brake pad O S
v . .18 C2865¢ - - PIN- dowel
S . 20 C27580 -  LEVER- brake e
- 21 C19357 WASHER .........
L 22 . - C19358 NUT - 5/16" - ;
23 NM3-m . BOLT - 6/16" - 18)(21/‘2" ............ RSN SO easeisenas eetereeneee e
S - 24 131-176 NUT - 5/16" lock... e et
1 : ‘ © 25 1871070 - BOLT - 5/16" selftappmg.(front mountlng)......................
o o T 26, 198621 WASHER - 5/16" Spacer o -
27 35310 PLUG - hex head...
28 ~C28821 - . BRACKET..

RS OORWN

.................................................................................................................

i
i - r
| .
< PrntedinUSA. - . T Al 1998
o 1 ~




- 'C29919
© C27569
C27570-

19345
C27553 -
©. C27560
C28665
.9 ' C28659
10 C28666
M C27557 -
12 C28664
13 .£28658.
14, C28657
.15 C27555
16 . C28656
17, C28663 .

Cm~ DU W =

19 -C27567

21 - C27568
22 © C27575
23 C27572

24 C27562
25 ' C27561
26 .C27573 _
27 . "C28655 -
28-. 'G28668 .

29  C27558
30 C27554
31 28660

L R . : © v32 C28661

.. , : S o . , S . 33 C27556
- : RS . : - 34 C28662

© 1 Printed in USA.

' ' . - . .

Y+ REF -PARTNO. -

N " RING - square -cut......
C28653

" ' GEAR - spur 15 teeth.......

om0 18 .C27564 -
20 Cco7EmM

. GEAR - spur 28 teeth.............. ,
GEAR - spur 30 t8eth. ...l et s _

* 'MODEL 108, 111, 112, 114 AND 116, COMPACT TRACTORS

€29241 TRANSAXLE - 5. SPEED
SHIFTER AND BERAKE SHAFT AND COUNTER SHAFT =
DESCRIPTION n o .
"SHAFT < SHIfter @nd DFAKE...o.c.ivcfciersrisstrsesmmssscosers s esmssiossson
SHAFT - counter..........coccruvvainan !

BUSHING - flanged .ol e
WASHER - thrust...........
SPROCKET ~ 18 teeth ..o
COLLAR = SHhift .. iuivcens i enceieriiissisestiessscontnseeessssesssessesssssse s caseseasssssesseeeie b eemmsenenes e

GEAR - spur 37 teeth.... ..

WASHER - thrust .o
GEAR - spur 30 teeth......coc oo seesee st :

. GEAR - spur 25 teeth ... SO PUISPON
GEAR = SPUF 22 188t .../ eooeeoeeereeeeeeseoesseesases e sssnesn e ssnsiessenss
GEAR = SPUT 20 T8BTN.....v.servesseeereessamessmmmersssessoresessrnsngivssmsessinesesssssasesmsmesssssmesenennes
WASHER - thrust........ -
YT Yot =12 S SR
BEARING - NEEAIE ... eeeeeesesssssissssasssss s b st ssoess e sees Seeneeess

RING = SQUAE CUE....oocooooeeeooleoons oot e sensses o

WWASHER ....oooeoeveesesessseese oo sessssesesssssesssanessessesseree ssses oo sessssses s

-, RING - square cut............

BEARING - needle

' SPROCKET - 8 teeth..............

CHAIN - 10IEr NO. 41 (28 TKS) oot oeeeseses et es s icesrseset e
. GEAR - Bevel 42 te@th ...l
. GEAR - SpUP 12 teeth . Lo sesssissrans

_GEAR - spur 20 teeth....... e !
GEAR - spur 25 teeth....coieiieas

3

'REQD- -

T - S - Y v ' .

April 1996



T MODEL 108, 111, 112, 114 AND 116-COMPACT chons o 33
o ‘ C29241 TRANSAXLE - 5 SPEED
" . - 3y L DlFFEHEI\ITIAL _ . ;
S ¥ " _REF. . PART NO. DESCRIPTION = .° - Lo . REQD
e, ' "1 c2em . GEAR ASSEMBLY e = 1
S 2 C21576,. BUSHING... - : : 2
o ’ 3 C27566 . ' BEARING - bronze . — 1
' L 4 -C19309% . GEAR - bevel (shown) for double—D axie shafts 2
‘ 4 €30500tt . GEAR - bevel {for splmed axle shafts).. - 2.
. - 5- C19310 " PINION -:b@V8l.euereeeei e 2
' . ' 6 C1931 ~ PIN - drive... e e 1.
-‘ - 7 C19312 . . . WASHER- thrus‘t e 2
~ : 8 Ccnz222° RING - retamlng ................. ' 2
. 7 8 13897 . - PIN-roll. vt e e e e e S 1.
. T ) 10 C11206 ° . WASHER - thrust ....................... ........... - z
‘ _ 1 0 c27snt ] AXLE - RH. 14- 5/8" (371 mm) shown (double-D style) : -1
L n C305011t AXLE - RH. 14-5/8" (371 mm) {splined style) ... eeeeerarea -1
' C : - 12 Cc27579t . AXLE- LH. 12- -3/4" (324 mm) shown (double—D styla) ........ 1
‘ : : v - S0 12 c30502tt . - AXLE-LH. 12 3/4" (324 mm) (spllned style} ...... N -1
. " T ‘ ‘ 13 . C27565 BUSHING -'flanged... S eenernns : 1
- i ‘14 C27581 " SEAL - oil and dirt... . y
@ &= / 15 | NSS* S BEAHING needle (use C27569 bali beanng} ..... 2
N~ ! 16 . NSS' SLEEVE - beanng (use C27569 balli beanng) ..... . 2 v
. *Discard the needle bearlng sleeve and seals when repIacmg with C27569 ‘ball bearmg ‘
+ ", tused in transaxle Model No. 826 .
ttused i in transaxle Model No. 843 -
: : E ' S .
L T ) - i
. . . ' \!“‘ .
. o o ...t Printed in USA. - . L C . Aprit 1996
i R .




MDDEL 108 m, 112 114 AND 116 COMPACT TRACTOHS . ‘ 35

ELECTRlCAL SYSTEM :
) - L i . . : . - "Use before S/N:

SHUT-OFF ' S PR P s o : C L L ‘ o : © 108 - all -

G oMAGNETO | B S Y co o mtal

| , R oo - o LI S - 2 - 14102824

— . S : R R ‘ ] o ‘ S 14 14104697

-9 NLA . . - CAP-battery..

" C43044 SWITCH - headhghts
ciazize . HEADLIGHT ASSEMBLY - 12 volt (see page 39 for semce} et
223-30 N FUSE - 30 amp {lncluded w1th harnass) erveresesemrates s e e
NSSY * . STARTER - engine, 12 volt...

'C27549 | . CONNECTOR = solenoid...
'C14537 y 'CONNECTOR headllghts : -

R - e o S - o o 4 ST 16- 14108421 L
% GROUND tarrery . | . . e e L 'REF.  PART.NO. DESCRIPTION . o . T ‘ -REQ'D
L | . : . o ) ' -1 C31086 '~ HARNESS - wire (108, 11, 112) ............................................................................ ‘
IGNITION SWITCH TERMINALS © . oo < S ' ‘1. C31036 - - HARNESS - w:re(114 116)....
&L o o : . o o . R 2 ' C25243 . CONNECTOR - wire . . ; ' :
o - L . S ‘ 3 28256 " CABLE - battery negative o ground (black)
St . " _ T L ' S 4  C26108 ° - SWITCH - neutral start... " s,
L X . . : ' R S R . 5 C30267 . . SWITCH - - ignition (Includes key and Iock washer onlv) .................
: . ; o o 6 32407 Y KEY - ignition...
o ‘ ‘ ’ ‘ 7 C27523. ' . SOLENOID - start ......... v nene
R ) ‘8. .CH010- . 'BATTERY - 12 volt.. : -

R
&

S/

NPpWNR=2O

See your Iocai B& S distributor for parts

MAGNETO - - . . ‘ ‘ - ' . S : .
GROUND : ‘ - S : : : |

. -

_ " CARBURETOR °
. SRKUT-OFF

SOLENOID

(114, 116}

{see carburator)

_ Printedin USA"T . - 0 o o Apil19se




T3

SOLENQID
114, 116)

' GROUND

- SHUT-OFF °

MAGHNETO

START

BATTERY

7

CONNECTION AFTER S/N.

112 - 14103055
114 = 14104919
116 - 14106472

[

Lot

~

~ MAGNETO: .
GROUND -

-

_ .y
_ ~ CARBURETOR

SHUT-OFF.
SOLENOID
{114, 116) .
(see carburetor). .

REF.:

WO~ ARWN- a2

PART NO.
C31035

'C31036"

¢33095 -

€33096"

£25243 -
C29256.

- C26108

C30267

- C32407
" NSS - -
' C41010

30279

©.C43044

C3nis

" 30260

NSS - .
C27549t -

' C14537.
. C31947

C30275
C33088tt
C330231t

c33022+t

€33300

. CABLE - battery negative to ground (black)....." :
SWITCH - neutral .start ............ ST SO TSR
SWITCH - ignition (includes key and lock washer only} ...

" CONNECTOR - interlog SWitch...........

" CABLE - solencid to starter (112} ...................

"CABLE - solenoid t0 Battery ..
HARNESS - wire, engine charge (116;'- motor type 2t 1] DRI

MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS g

ELECTRICAL SYSTEM
' “Use S/N and after: °

- M2 -14102824
114 - 14104697
16 - 14106421 .

DESCRIPTION: *

. HARNESS - wire (112} (use before S/N 18103055} ..o

HARNESS - wire (114, 116)...oocc..oe...

i

KEY - ignition ............... ,

SOLENOID - start {use C33025).................
BATTERY - 12 VOIt........co....

SWITCH - headiONTS ....vooceoececnorseseosresanearssermererscnspesseresseronss
HEADLIGHT ASSEMBLY - 12 volt (see page 39 for service)
FUSE - 30.amp (included with- harness) ............

_ STARTER - engine (see your local B & S distributor)....................

CONNECTOR - 5010n0id...r. v
CONNECTOR - headlights................. rervreennrer
HOLDER - fuse (includes fuse).....
SWITCH - interloc.................

HARNESS - wire {112) (use S/N 14103058 and after) ...t
HARNESS - WIr@ (114, 116} .ol oot
*" CONNECTOR - Wire .....o..oo.. e e

* Use before S/N: © .~ . T

. * Use S5/N and- after:

114 - 14104919
116 - 14106472

..t Use before S/N:.
1 Use S/N and afier:

12 - 14122349
114 - 14123089
116 - 14123800

T April 1996 .

REQD

T L R ST W QU N R S e e e )




W,
3 ‘rl _L-’
et

B

C23248
NSS |
182-559
193-70
129-17
192-18

. 192-19

' 120-37
129-101
182-10
192-13
C33697

© C24069

- c15N14
129-101

WONNIOO TN bW =

..-t.‘.n_n-—l_n-—l
[E Y SN g S B

111132
113-3
C19521.

© £29169
132-334
C28962

= e e =
M~ M

C22573
. C14304
- £28932
. N§S -

C29637
. C30942°

NDOHWN -

Prinfecl in US.A.

REF.  PART NO.

129-102 -

" "SPRING - ‘switch actlvatlng
* CLIP - wire.,
c3zzg. -

. HEADLIGHT ASSEMBLY

"' RECEPTACLE - headlight (use 032173):
187-1334

&

MODEL 108 M, 112 . 114 AND 116 COMPACT TRACTDRS

ELECTRICAL SYSTEM HARDWARE

R DESCHIPTION

' WASHER - internal tooth 5/8" ... L ’
NUT - 5/8"- 32 knurled (use 032396 C32397)
SCREW - No. 10 - 24 x 3/4" black... i

LOCKWASHER - No. 10 external tqoth

INUT = NO., 102 28 ROX oo e sesssimeesssssssss oo msstessssicssiee s sestaioe s
. LOCKWASHER - 3/16" .

LOCKWASHER - 1/4"

NUT -No. 10-32.. ‘........ﬁ...IIILZIZIIZIIII'.ffZEIIIQZ:fZ?ﬁﬁﬁﬁﬁ'E'.:fﬁﬁffﬁﬁfﬁ:.ﬁIfﬁfﬁﬁ}:}"

NUT - 1/4" -

SCREW' Ne. 4 40 y 7/3"

LOCKWASHER - No. 4.

~ NUT-No.4- 40.........................Ifﬁf:;ﬁ:::fﬁ:ﬁﬂZﬁffﬁfﬁﬁffI:ﬁﬁIiﬁffﬁIﬁﬁﬁfﬁﬁﬁ:‘fﬁfﬁiﬁﬁfﬁﬁf:ﬁﬁ::ﬁi
COVER = 161N v e e SO

CLAMP - battery hold down.

. NUT- /4" -3 ..,.................\..IIIIZIIEIIIIﬁﬁﬁﬁfﬁﬁﬂlﬁﬁﬁfﬁﬁIIZ:ﬁffﬁﬁﬁﬁﬁﬁﬁﬁﬁf’.ﬁ_fﬁﬁffIﬁﬁﬁf

NUT - 5/16"™-
BOLT -5/16" - 18 X 3/4" carnage
BOLT - 1/4"- 20 x 3/4"...
CLIP - wireg, headllght

PIN - cotter 1/8" X 3/4" ...' .....
HEADLIGHT IAND REAR REFLECTOR

GASKET - headlight ...
BULB --headiight ...

SCREW - No. 8 - 18 x 1/2" black.........-...._..
RETAINER - headhght fevmerssvannrsarens

. REFLECTOR - red, rear..

* will require 2-
before S/N:
. 108 - all ' . 4
111 - all ‘ o . o -

N2 14102824

114 - 14104697

116 -.141068421

PN ONMNRNN OO RNWONNINN = -

T
=

...............................................................................

LENS - headlight.......cooocooverrcrrnrers e e .

39

' . REQD

O L At TR

. April 1996



INCH INT
READ OPERATGA'S MAN

OPERATING INSTRUCTIONS
READ OFERATON S MANUAL FOR COMMLETE
OPERAMING INSTRUCTIONS
CLUTCH BRANE PIOAL = O LFE | SIBF OF TRaCTON
10 OIS TAGERI CLUTCH iR PERLY DOWS waLT ey

PAHKING h!un[ LOCA 15 GH 140 S0
@F TRACTON | RAME 8100 FHONT LUGLE OF 3F Al
10 ENEAGE APALY RAGRE LND £ T (D0

]
TO START ENGINE QININGAGF ATTRCHMENT
BRUE FiY TRANSMISRION 1% SFUTRAL

Dm THESE
COUMD REBLILT N INJURY,

Al

REF.  PART NO.

1 C29263
= 1 29254
. 2 C29224
i 2 -C29225
3 29226
3 C29227
4 - (29228
4~ (29229
. 5 . 321-6689 .
- & .Cc29201
"7 C27875
.8 'NLAT.
© 9., (29202
10  C27962 .
10 C27963
1M 29478 -
12 C30149
12 C30150
13 C32093
14 C30539
[N g

N

" DECAL - hood - LH. (114) shown ......

" DECAL - hood - LH. (116)°shown ..

.~ DECAL - "Ingérsoll” stripe L.H. (shown)....‘..
: DECAL - "Ingersdll” stn;i R.H.. R
- DECAL - pinch point..% ..

Printed in USA. .~

MODEI.. 108 1‘}‘} 12, 14 AND 116 COMPACT TRACTOBS - _ l 4;. I

DECALS T el
- Use before S/N:* . .- . : o
S Y. 108-all :
AR | PSR ‘ :
L nZ- 02824 . . -
o, 114+ 14104697 '
. L 16- 14106421‘
DESCRIPTION oL

DECAL hood LH (108) shown
DECAL - hood - R. H.{108)....... S
DECAL - hood.- LH. (111} shown ..
DECAL - - hood - R.H. {111)........ weresrvebes

DECAL - hood ~RH. (114).....c..uvivenn

DECAL - 00T - RLH. (T16).rqyrvgectoaniritrniser g

DECAL - "CAUNOR" ... eoeeereec oo nere e o snssscsrenss oo,

DECAL. - instruction ............. e sesstnssres e e - R
DECAL - clutch: Brake ..o ioressersreeseoreens i
MEDALL]ON o 1L B
DECAL - seat back (Ingersoll) .......................

DECAL - hood LH. (112) shownf’ .
DECAL - hood R.H. (112)....
DECAL - seat back (logo).....
MEDALLION - INGEISOIL. ... et rtesse et s eteessnsss et brae s s andasessanasasnsen§

- - |
2 . -
- AT -
5. -
- +
i L%
N -
.
A .
- n
¥ .
'
. - P i
. i R .
L]
i ” .
-
. '
- o
. .
- .
—_—" . -
. a
vy -
’
L
.
a
. -
.
.
—
<. :
- ’
.
A -

. .- . Do -
R G G L R g i e e e i

 Apiil 1996



ot
4
-

. C30947* -
€30948"
C32141*

-C32167*
C30949°

" C30950°

' C32142*

C32143™

€29201
€33585
29478
€32003

C34184

DO ONOOBLWLRWWRONNND S = o

>

CLUTCH—i

.| BRAKE

PINCH POINT’

READ OFERATOR 5 MANUAL E. ..

ACAU'rlom

CHICMMR Y Tt AT ACHMENT - OPERATING INSTRUCTIONS
co . ' REAL QPERATOR'S MARUAL FOR GDMPLITL
QPLAATING INSTRUCTIONS
CLUTCH WRAKE LL0AL IS O LE¢T 3108 O3 IRACIOA

PGHNT i) T CYER AN DT WORLR (ERA ' ’ Y Faming | 10 DISINGAGE CLUTCH buli o1 041 DEWY MALE WaY
can T om y
WANETE OF HILLE, RACK LA ALANIPE OF HILLL . . nkane TO AAPIY ARLAL PUSH FEDAL AQWY FULIY
YT PO AR GOm. ‘W o iz FARHING ERAKE 1OCK 15 0% LIH) 5104

. , OF IRACTOH HAAME RILOA FRONT DG OF SAI
.lrrm—lun,_nnmm ey . . ( T MGAGE APFLY HRAKE AND 14ET 400K
N o

PO GG DR
ADATMENTS 18 MRACTON DIAHM HAINGAGE ATTACHRI %1

"Printed in U.S.A.

FARURE YO CETERVE THESE PRECAUTIONS . UFE 7o | DRVE RUT TRARSMISSION o wFUTAAL .. ‘
UMD KESULT e Ry, . Lack ANE ARFLY BT : .
N .
) . s '
N -
> -, . .
' L -
.MADE IN USA C > :
@ - .
h . : - -
. - . . f
- . [}
v . 4
- . -
' - 1 3
" - 1 < ' -
: : - . .
~ .
\ ' -
. . N . -
c
’ 3 \

REF.  PART NO..

, DECAL - hood - R.H. {114). shown

" DECAL - hood - R.H. (114)...

| . * C32158"
| . C30951°
: . . C30952°

- C32159*
321-6659 -

30539 - - ‘ :
"' DECAL - flag.{made in U.SA} ... rreeeseeeeseeemnstareon S AT

MODEL 108. m, 112 14 AND 116 COMPACT TFIACTORS

. DECALS

Use S/N and after; -
N2 - 14102824
114 14104697
116 14106421

DESCRIPTION

DECAL - hood - L.H: (112) ........................................................................................
DECAL - hood - R.H. (112) shown
DECAL -hood - L.H. {112) e e
DECAL - hood - R.H. (112)...... S
DECAL - hood - LH. (114} oo ™o o

DECAL - hood - LH. (114}....

DECAL - hood - LH. (116).....
DECAL - hood - R.H. {118) shown.. .

DECAL -hood - LH. {(116).....oooccervererr.anee .
DECAL - hood - RH (116)
DECAL - "caution” :

" DECAL - mstructlon '

DECAL - clutch, brake eemuen s casRua sttt st man s st ese e meeenemretec e
DECAL. - pinch point.................. em e e et s e rsauseg s enaeerES st
DECAL - seat back {logo}....... : ‘ ;

MEDALLION - INGERSOLL

*'Use before 5/ N

~*"Use S/N and after: .

12'- 14122100

. M4-1a22000 0 T s

116 14123700

. New decals will serwce old if both sndes are replaced

e

&

REQ'D

N N T T I T R R e i

: Aprill 1996 |




' /w&“‘i-

REF.  PART NO.

~ NSS

" €29702
113-207
195-525
192-21-

129103
14768

NDH D WA =

NSS
© o 13-251

192-21 .
129-103

bW =

Printed in U.S.A.

. BOX - welght (order M13 from wholegoods) k
T BOLT-3/8"- 16 x 1"l

CNUT-3/8"-16.......... S
’ SPACER mountmg (left side onlv)

196-522 « -

- MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS

M13 WEIGHT BOX -
DESCRIPTION '

BRACKET - mountlng.....'.......: ..........................................

WASHER - 3/8" ..
LOCKWASHER 3/8"....

1

WW10 WHEEL WEIGHTS
WEIGHT - wheel! 31 |bs (order WW10 from whole goods)
BOLT - 3/8"- 16 x 7-1/2" ...

* WASHER - 3/8"...rerremennrsonin.
. LOCKWASHER - 3/8".....ereeeee
NUT = B/8" = 16 oo ess s
I
b
p
3

45

N A

P
St

. Aprii 1996




R o th M~ — 13 W 3t T+ S ooy ' 95 Ton N D E =1 ~31.. ~ < - 7.2..&.4135 wntNM WD (=] 05..4
.39291322191922131311592?.33313372922222323572712265121313155111154271324

"NO. -

‘593?7371359591577779333?5?9?1555139357.7.5599399719357993335513?177339795
R ke iy Ey R Ee R R R N R By | e N 2122.412 e AN MmN NN .112-.4..422?_2 oo NN

r

PAGE  REF.
NO.

- . R
. - N .. -

. <
22222223333418811225577773993331326666167?71112222222333333333959955561
_000000000000111222200000000033355 0000011130000000000000000566876667??1
111_.1]_1111.1111111111222222227_22222 Ealnialabe 111111111111111111121 — Oy
_____________________““_____.____________________.__________-__—________,
333333333333333333333333333333333411113699999999999 999999999991111111
ll..lllllllllllllllllllllllllll111112222222222222222222222222222223333333
lll.I.l111111111111111111111111111111111111111111111111111111111111111111

PART
NO

-
LR

NN o m ’ A~ N GODR® . MmO W0 ONOD e 00 T @ M0 OMBET RN Onkonn
‘11111124111312312311 266211111112 336111188.-41513511812111212.12..42133113

NO. |

i 7557573937.].333333357955717737773573739931579747111111111111153397979399
—mmmamme 13;4ra..u..u..u...4..».43332331331333123114324133 23311111111111222221232 232&

.

PAGE REF.
NO

482282226053?.
15556627._./7331237...898889775231856380745784400824.&3580356794566761111233
333333939..49g..u..-4...455577.7.90052288997006789:480119?14.4000111111814
000000!..45900111llllll..l...u.44000000123445611000050077777 Ll N N N SN A T T T B B | _L [ ]
3..4-47.1122334.4.4..4...4.4.“:&.4453341111111133

MMMt G IR LT TG T T A A AD L

e OO NN O EN TN DN NN N ]
I By
CCCGCCCCGGCGCCCCCCCCCCODO0111111111

o™
mOOMMNmMmmONn N mMe onrmmmnem
LUOLLULLODDUUDLDOLDODUDODO

NUMERICAL INDEX.

€33
c33
- £33
c33

™
180
bS]

c32
C33
'G33
Cc33
c33
C33
c33

— -
[1 B at]
oo

PART
NO

c31
g3 1

B o | [y =) B.A - <O = o Ly 156652250 23 M~ ~ (1] — ™ i ..u. [T N o~ - oMUY
) 35117111331783321117612411211122111343155192425141145319361127112233514

NO.

1533391157577339\3913955?75315_....133511777757?7337993337?7139117993333337?9..
—HEONN NN o e e B N B o 28 ..4143242122311112..4..422233333112. oo S o e 3...4.4:4..44.411

NO.-

-

" PAGE REF.

6923466756456?688792628790001390.&.5707.._...!50..9215?01289099901532?89012..469
4455555600111127?39001711770DD..u.S5556667.._.18997570000013358887-&.:4.&.14555000 -
2222222333333344667.7:8899001111111122222223.&.:4555555557?7789999999000
AL v Oh [ W = W 0000000000000000000000000000000000000111
OO NI N mmm X K L K b R K i ki K R K K] MMM OO, e Mot oM

[}

[+ Yo W e O Oy (=g =R
NN NN CIOIN NN NN NN M MMM morrIen,mmM

vovdoloLpLLRYIYRUURULOLTY CCGCGCCCCCCCCCCGCCCCﬂ covuw LLUDUDUD VRGO

PART
NO

T 0 e g 0 o © 00 M - M oN - o~ -
21_211..._112452213111358332659111321112233&&.311957

NO.

th=O MO — N N Ot m N
111&1211193331131121238

.99.9191_111111111119119959917935999557339553755553131333773711111117?7533
NEAANMONOMMOMEMMEO T OO e N oL My NS N —rm NN 22111114441122222144.&..&&4222221
- . . : - i . L, -

PAGE REF.
' NO.

s

67390123.&.5578812521256708923:467816739235791123.&734581455789345580
5555666666666023367?..444766777777888839999900000011112222222333334
566666666656889999900001lll_l111111111111122222222222222222222222.“
BBBBB&SBBB5338888999999999999999999999999999 TRy O
s ks R e I R R R A s A R K x B e N R N R R E R K N K s N N NS R N N K R R B CUCN I OO ONEN NN NN O N e N ed
CCCC‘C CCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

C28650
€28651
C28652
c28653
- - 028654
£28655
€286

e - o]
™y
Lo

PART
NO

-

f

3

-t 711822..4 nmoo O o g 05}19 S o, = ~MmOoon NO 3 won — oo O NN 3
681441211114115112115.l.?.1116313122721113123]2222241212952317«11 991321289 .

NO. °

.39I.573913719_17.19153353557911111111_191331113l111993939371911115111119599.
n4121:J31q:422 O P o N Y 23ﬁﬁJZﬂij33ﬁ:3339i£331:5331:1331:4231:a,22ﬁu [k I 2?3;21 o NN

A J. ) .ﬂ - o .Wﬁ. - Ty

' PAGE REF. .
NO..

, : o - : : - e -
..39188|i32221:3066n:/8921;:3992&7456?92:023&&fﬂ73Ol:fdﬁ567;90133af1225?;:806267;3559
835001233334722.4..46673421._...45555555566666655777777777889995227663223335144
VOO A AT EOEMEAMONSO0OONSTNOINBONNNOANANONLNNNNONADNBHDIONNNDO O WVOEOCMO NN NNANM WYY -
B 566666666666666777777?.7.?.77.7.7_/7.77.7.7._.#7.7.777.7.7777?777777777?777778838833888
TN N O O N O O O O D N O O O DO N TN O LR LR LR LR R G L G T T T E TR R R R S R g R R R R R K
CCCCC@CCCCC‘ uuoLulLUoo CCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCC cLuLLLOLY
. ) - . . ' W . .. - - . .

" NUMERICAL INDEX

PART -
NO.

© ) 55134,4 oo, L o -m .90006834 . L OO N O T . e “+
.918275371211311731,.49l421615633542341121245ﬁ7755611122112112171182112622

No. .

5335119199573575719993775757,.9137919199153333919999999953995599731591957
.33 NN 213331..22;4?.2 oo, e [&Y] — — — 2233332322222223233322 MO N Ll o™ m

_PAGE REF.. .
NO

» oo

852955561.47.7.,83386635..4660000.,4222955667.7.6lg0125572345?8135336589253399333
7.0229070003366560580155111457762..4.466992?01114445555552577453158.&.01223&..&.
5225799123557{7?79001&_111..4...4...4556634770055603333333333333505524580135122222
01111123:44444444455555555555556666777789999999999999990123333.4.4.4.4555555
l...l_.l.l.l.llllllllllllll.l.......l..l..l..l.ll.11111111111111111111111111122222222222222222
CCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

46
PART
NO.




NUMERICAL INDEX

-PAGE REF..

1
\

PAGE REF.
_NO.

PART
NO: .

‘NO:

PAGE - REF.
NO

PART
NO

" PART"
NO

NO.

>

L

t Co., Inc.

n

z

 Ingersoll Equipme

‘1111111111111111111111111122222333

MHAONNONG M~ O el [Ta] & — [= T ~ . - T ’ ,

.27421112113373844471881721541615&2 , . . -

7791393937591355917911597751915139 L
11122124 ..1,12.4 1212221 N Nm TN

11‘1111112225555.5333155995520740990;. b

,2222222222222222333ﬁh4267751103551

555555555555.5555555.55500112 o e - P
- I S N oo

_&________‘___________a______.ﬂ_u__

55555555555555555555555555149993113.

e e N o R N o W O W - W T N A N e e e R BT R < R B R B B L B

NO.

NO.

ar

O - GO S DD O o wWoWw W o, — 0 - e T 4 mnbhoo ohmoMN= 1N Qe
23362225211213212 8236612391&129938282231225?946&2622115533131415&412&3

913?31153137191335799139393919337735935979395959339913593793335755957?3
o ] e e O OO = OO NN NN 1132 312 22222231 SN - m (4] 3223 111122 11222h432222

At A DODOAAA AN OO OOONFF T MO A A A NOO NN T I RMOTDONPECODCOD A A A= Ot D

P S A AN NO RO A AN EONO T IR AR RSN AN OO A e A NN NNNTI NN NNNNNS OO O
R R R N N NN R e B B NN o] 3333.3333 - -

—HOoOCOoOOoOOOOom NN OoEonoch 1115;
s R o B K . . o0 N D LN .‘.11111 : PER S .
___h___.___________________.______________._____-_________.__________,_

.I..I.l.l.-l.I..I_111111112222222228888888838882222777{7722222222222222222222235555

1111111111111llllllllllllllllllll11111111111111111111111111llllllllllll

0
.




